== IE I K @B

IN—Y1) X
PARTS LIST

| CWN-8B

L CWN-8BL
_LCWN-8BLV

-CB

 CWN-8BLV-CB
 CWN-8BL-TA
 CWN-8BL-CB-TA

SEIKO SEWING MACHINE CO., LTD.



H X

CONTENTS

Page
@*&\ —t*}i\ *ﬁjj/{— _____________________________________ 1! 2
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER
RFE, LB e s 3, 4
THREAD TAKE-UP LEVER, ARM SHAFT
% ~ ﬁi*% ____________________________________________ 51 6
FOOT LIFTING LEVER, PRESSER BAR
ARCTE e 7,8
HOOK, HOOK DRIVING SHAFT
%L)ié\\ %Ljém ___________________________________________ gv 10
FEED BASE, FEED ROCK SHAFT
FHELE BE 0000 11,12
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT
REIAT 0 e s S 13, 14
THREAD TENSION
BREFEFE @ sesesesssssssncsscscesssiasessesnesneias 15, 16
KNEE LIFTER MECHANISM
RIVFH—F  semoscsssasssssesstess e e st S e SSRGS e 17,18
BELT GUARD
D E—HHINEAA T (-8BL-CB, ~8BLV-CB) ~  —=c-mmmmmmmeeaaae 19, 20
SMALL CYLINDER-EDGE TYPE (-8BL-CB, -8BLV-CB)
INAUT —144E (-8BLV, -8BLV-CB)  coememecmieea 21,22
BINDER MECHANISM (-8BLV, -8BLV-CB)
TR @M(-8BLV, 8BLV-CB) sissssmesissssmrmsssssisissatarssssoasss 23, 24
ACCESSORIES (-8BLV, -8BLV-CB)
HES e s s S r eSS S S TS S s S e 25, 26
ACCESSORIES
LCWN-8BL-TA * -8BL-CB-TA BEREIHE —---mcmemmmmmmmaas 27

LCWN-8BL-TA - —-8BL-CB-TA EXCLUSIVE USE PART




mtk. £k, B27/3—
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER

|




EAR. LR, e/ —

FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER

m
m| O
No. | BB G & > |95 [ 1B SR DESCRIPTION
Y e} AT
PARTS NO. é,l.'? é,l"é gl'g EIP, QTY
1 (34702 * (x| x| *| 1 |f Face plate
2 (8093 ok ok [+ 1 |EHRLE Screw 9/64X40
3 119098 (k| x| *| 1 |EHRIIET) Screw 9/64X40
4 (13436 k[ ok | k| x| 1 [HEFH Bed hinge
5 113440 k| * x| 8 [#EFiEAL Screw M6X1 L=12
6 117602 k| k| x| *]| 1 | EH Arm top cover
7 15007 k| k[ k| % 7 [#al Screw 9/64X40 L=10
8 [11007 *|x[x| x| 1 [ASHEER Oil level indicator
9 (15004 ¥ xfx] x| 1 [ ERI—b\utY Gasket
10 36708 * k| k[ *| 1 [KRFH/N— Thread take-up cover
11 1603102 x|k x|*x| 1 |4QC Screw  11/64X40 L=9
12 |15057 * ok k] x| 1 (FSHERA VIV Oil regulating dial
13 [8009 (x| *x{x| 1 |HU Screw
14 (15061 x| x| x| 1 [EGHEREY Oil regulating pin
15 |15058 k| k| | 1 |FAHENTER Oil regulating stud
16 |15059 *| x| x| x| 1 [fEEERITULY Oil regulating stud spring
17 {10551 * | k| x| x| 1 |KIEEHF Thread take—up lever oil guard
18 13052 x| x| x| 1 [#al Screw 9/64X40 L=4.5
19 |15086 * |k x| | 1 AAERIE Oil control spring
20 [15007 k| k| k| x| 1 [43UC Screw 9/64X40 L=10
21 (11142 * |k [k]|*| 1 [Tyl — Washer
22 (11004 x| x| x|x| 1 |ASAEELY Oil regulator
23 [10597 E N IE S B 1 {4l Screw 1/8X40 L=3.3
24 [15034C )k k|x| 1 |EZ—)Fa—Th58 Oil tube and Oil wick complete
25 (13709 |- =-] 1 |#tk Throat plate
26 (13710 | k|- -] 2 [#aC Screw 11/64X32 L=10
27 |13707 X =] *%| - 1 |ELK Slide plate
28 (13705 * k| x[x] 1 |[ZLIRERNR) Guide plate (right)
29 |13704 *| x| *| x| 1 |ZELIRERNE) Guide plate (left)
30 (13023 kx| x| 4 (42l Screw 3.4X36 L=8
31 (13073 k[ x| x[*x) 2 |FTEY Pin
32 [13744 )|k == 1 |AST= Bed cylinder cap
33 [13745 | x[-1-| 2 |42l Screw 13/64X32 L=10.5
34 13738 k[ kf =)= 1 [FAARF=AZL Bed cylinder cap metal
35 (10630 k| k| —| - 1 |4al Screw 1/8X40 L=5
36 |13706 ¥ | x| -~ 1 |2 —h— Cylinder cover
37 130046 k| k| k| ok 1 | 7T—RfEEHRL Screw M4X0.7 L=4
38 [13754C kx| x| x| 1 [EZ—)Fa—T @il Oil tube and Oil wick complete
39 (30022 *[ x| x| x| 1 |H950F Oil tube clamp
40 |15087 *[x[x]|*x| 1 [EZ—JLqTHZ Oil tube retainer
41 6333 | k| x| x| 1 [Fl Screw 9/64X40 L=6.5
42 (13755 *(ok |k (k|1 | EEHRRARLERM/ AT Oil pipe
43 113335 ¥~ *x|-| 1 |[R=IT55 Hole plug
44 113006 kx| k] x| 1 |8E Bed clamp
45 (19403 k| k| x| 1 |fEUEDHRL Screw 1/4X28 {=54
46 [13388-A kR k| 1 |[MEARIE Screw M6X1 L=20
47 (13008 k%] 1 |Typ— Washer
48 (48005 k| k| k| ok 1 |3EEhh/N— Rock shaft cover
49 15036 ok | k]| x| 1 | Hinge
50 16339 [ x| x| x| 6 [WEFitHIal Screw 1/8X44 L=4
51 120007 *| k| kx| 1 |HEEHH/A—/R Rock shaft cover spring
52 |100206 $[ x| k| k| 2 [1EHRL Screw 1/8X44 =6
53 |48013 ¥ k|| x| 1 |EEH Cover fix stick
54 (4137 | k| x| x| 2 [EEHEFVH Nut M4
55 (15038 k| k| k| *x 1 |[Abys/i—T A Rubber




KT, Loh
THREAD TAKE-UP LEVER, ARM SHAFT




R, Lo

THREAD TAKE-UP LEVER, ARM SHAFT

m
m|oO
No. |[SR A &E S S|Pl | B 24 DESCRIPTION
Y et TN et
PARTS NO. % $ 31'8 $ QTY
1 (15013 (-1 x| - 1 [R¥EFE> Thread take—up lever hinge stud
2 117098 ¥ k[ x| %] 1 [kl Screw M6X1 L=8
3 [11042 [k x k| 1 RFED S Oil wick
4 118003 ¥ -lx| -] 1 |XF Thread take—up lever
5 [15026 |- x| -] 1 | XTEax Thread take—up lever driving stud
6 (10728 ¥k x| x| 1 |KEHZHS Oil wick
7 (10528 *[=*|=| 1 |&HEISH Needle bar connecting link
8 [10523 = x|~ 1 |$HEI5HE Needle bar connecting link stud
9 [10524 * (k|| x| 1 [1IEDHHL Position screw 1/4X28 L=6.5
10 [70016 | k[ x|*x] 1 [1IEHRLC Screw 1/4X28 =45
11 |10726 [k k| x| 1 |EHEISUIE S Oil wick
12 136006 k| k| ®|*| 1 [DF5H9F—230hA Needle bar crank
13 |10521 * | k[ k| % 1 |[ERORL Position screw 1/4X28 [ =20
14 {10522 * | k| k| %k 1 |ALikHil Screw 1/4X28 L=14
15 |10563 k| ok k|| 1 | EEBIAZIL TV p— Washer
16 |10506 [ k| x| x| 1 | Edghimg Screw 7.85X20 L=6
17 113557 Kok [ k| ok 1 | L& Arm shaft
18 |10724 w | x| *| x| 1 | EEGHEE Oil wick
19 18006 ¥ kx| * 1 [LEBERRIARIL Arm shaft bushing (front)
20 10725 K| k| k| x 4 |Jx)Lk Oil felt
21 (13387 [k |k | x| 1 | EEFRIARIL Arm shaft bushing (middle)
22 117098 * | k[ k| ok 1 |lEHRL Screw M6X1 L=14
23 113074 *| k| x| x| 1 |[LERFYULLSTHS—Z Arm shaft ball bearing adapter
24 (13361 kx| x| *| 1 ([EERFYLSTHS— Arm shaft ball bearing adapter sleeve
25 123637 kx| x|*x] 2 (3L Screw 1/4x28 =75
26 |10567 k| x| x| 1 | EERFYY Arm shaft ball bearing
27 |10568 k] k| x| 1 |BEGELYY Ball bearing retaining ring
28 |10569 *[* x| x| 1 [EXJLpT—1)— Arm shaft connecting belt pulley (upper)
29 [10571-G * | ¥ [ k| *x 1 [fal Screw 6.75X24 1=20
30 [10524-G * | k| k| ok 1 [fal Screw 6.75X24 L=6.5
31 (10570 x| x| 1 |4l Screw 6.75X24 =145
32 |15162-A *| kx| x| 1 |[KS—1)— Machine pulley
33 |10576 ¥ x| %[ 1 |42l Screw 15/64X28 L=21
34 110579 k| k[ k| ok 1 |4l Screw 15/64X28 L=20
35 [10577 kx| x| x| 1 [F—y—iRLAL Screw 6.75X24 L=11
36 |13748 ¥k [*|x] 1 [BAZIUHTRYLK Arm shaft connecting belt
37 (13407 kx| x| 1 |BNA4L Split bushing
38 [18415 ¥ x| x|%| 1 [Fal Screw 1/4X28 L=20
39 |16706 k| ok|k| 1 [Fwk Nut 1/4X28
40 (10574 *| k| *x[*x] 2 [TF—1J—) 4 Belt pulley spring flange
41 (14052 |k [k k| 1 [NIFH—FTyS o— Washer
42 (19417 *| k| x| %[ 1 [1Eshfal Screw M6X1 L=6.5




5. A E
FOOT LIFTING LEVER, PRESSER BAR




SRS R

FOOT LIFTING LEVER, PRESSER BAR

m
oo
No. | SRR &S >| P [ 1E% =2 DESCRIPTION
Y R TS e
PARTS NO. é? él'g %8 él"é QTY
1 [13056-A k[ k| x| x| 1 |5 Foot lifting lever
2 19403 |k |k x| 1 |F1E&D Screw 1/4X28
3 [25675-01 * (kx| *] 1 [<&XY(235mm) Chain 235mm
4 125223 k] *x 1 [ Screw 1/4X28 L=29
5 [25675-02 |[*|[x[x|x]| 2 [Shr Chain with hook
6 |13059 x| x|x] 1 |B(F4 Spring
7 117606 ® x| * x| 1 |HIERFEFGRC P/Bar regulating screw
8 [17605 kx| x [ 1 (X EERC Thumb screw 1/2X28
9 17604 k| *[*] 1 |[FRtFvr Nut 1/2X28
10 (17804 kKK % 1 (BIBEIT)TEY Spring pin
11 [17805 * x|k x| 1 [WIEXTYH UM Spring
12 [10540 k| ok | k[ k| 1 |FEZE Presser bar
13 [18648 k| k| k| k] 1 [IEEXT)H Presser bar spring
14 118479 k[ ok x| 1 |[HZERE Presser bar lifting bracket
15119518 *|x[x|*] 1 [fal Screw 11/64X40 =14
16 |10546-A K k| k| ok 1 |[RZEEETR Tension release slide
17 (10547 [ 1 |FREEEZTRIER Tension release spring
18 110541 k[ %] 1 [MIERENRN Presser bar position guide bracket
19 /31533 k[ k| *[x] 1 |40 Screw 5/32X40 L=6.5
20 (36729 [k [ok| k| 1 |ZENEE Presser bar position guide
21 28043 k[ k|| x| 1 |2 Screw M6X1 L=11
22 [10539-A k[ k| x| x| 1 [MIZETAZ)L Presser bar bushing (lower)
23 (28043 k| x|k %] 1 (42l Screw M6X1 L=11
24 [10548-A [ x| x| *| x| 1 |[WziEazEhitos Lifting bracket guide block
25 119408 *[ k] *k[*x| 1 |420 Screw 1/4X28 L=17.5
26 (15111 [k x| 1 [FITEY Pin
27 |34828 * |k fk[*x] 1 [KOFERE L Screw
28 (34717 | x| x|k 1 [KOFERHS— Bell crank stud collar
29 (34719 k[ x[ x| *]| 1 [KOFEXIK B/C Stud guide plate
30 [34720 ® x| % x| 2 |KOFERNHL Screw M6X1 L=12
31 /34718 * x| 1 [KOFERIRE B/C Stud guide block
32 30601 *[x|x| x| 2 [KOFERNKREYLE Screw M5X0.8 L=10
33 [10659 * k| x| *x| 1 [#F EIFLIN— Presser bar lifter
34 110660 kx| 1 (X EIFLI—E2RLC Hinge screw 4.5X32 L=7.5
35 [10796-S | -|*| - 1 |5#{x Lifting presser foot
36 |19470 ¥ | k| K| x| 1 | TqaoH—H—FK Finger guard
37 (18484 [ x| x| x| 1 |Hal Screw 8/64X40 L=10
38 (10677 kx| k| k| 1 [Tyirp— Washer
39 (13773 x| =|*| 1 |¥BZ Lifting presser foot




<. TEH
HOOK, HOOK DRIVING SHAFT

—




Hh<., THh

HOOK, HOOK DRIVING SHAFT

m
alo
No. | 2B &S >| P S [1E# e DESCRIPTION
Y et ] e
PARTS NO. $ gg él"é $ QTY
1 115041 * | ook | k| ok 1 |[RE> Bobbin
2 13719 * |k |k [k 1 [HTEH) Hook complete
3 12105 | x| x[x|[ 1 [fal Screw 3.4X36 L=27
4 113832 *| x| -1 - 1 [FREH—RA—T+— Bobbin case opener
5 (13712 ¥ k| k| k| 1 |FA—TF+—F5K Lever fulcrum with stud
6 (13714 x| x| *[x| 1 |/NHER Slide block
7 110650 *[ x| x| 1 [#al Adjusting screw 3.4X36 L=6
8 [13716 (x| -|-| 1 |h<x& Hook saddle
9 (13717 k] k[ x] 2 |4l Screw 13/64X32 L=16.5
10 (13037 k[ k| kK| 2 [Tyl p— Washer
11 |13715 *| k| x|x|[ 1 [ATEHETTILL Oil felt
12 |13718 ®| k| kx| 1 [ATLTEAZIL Hook saddle bushing
13 111176 * | ook | k[ ok 1 |42l Screw 7/32X32 L=5.5
14 (13734 k| ok k| ok| 1 [ANESEE UM Hook bevel gear
15 |13735-A * | k| k| ok 1 [Dyiy— Washer
16 113733 k[ k| K[k 1 |DEIEEK) Hook driving bevel gear
17 |17019A x| x[x[*x| 3 |42l Screw 1/4X40 L=75
18 |13746 k| k| k| x| 1 | TFTEBTARIL Hook driving shaft (front)
19 117098 * | k| k[ ok 1 |4l Screw M6X1 L=8
20 |13362 x| k| x| %| 1 |DHE Stop wheel
21 (23634 ¥ [ k| k| ok 1 |42l Screw 1/4X28 L=6
22 (23637 *|x[x*] 1 [f2aC Screw 1/4X28 L=7.5
23 113747 [k kx| 1 [FLERZY Lock stud
24 |15076 x| kx| % 1 [BIE Split pin
25 |13047 *¥ [k *[x| 1 [FBLREVZATYLY Spring
26 113748 ¥k x| x| 1 |{BLRAVTE Lock stud socket
27 |20254 x| x| *|*x| 1 |FEHS— Hook driving shaft collar
28 (13085 * k[ k[ 2 [f20 Screw 13/64X32 L=4.3
29 (13029 k| k| k]| x| 1 | TEERAZIL Hook driving shaft (rear)
30 [17098 k[ k| k| ok 1 |42l Screw M6X1 L=8
31 |13043 | x[—|-] 1 |TF&h Hook driving shaft
32 |13424-01 * | k[ k| x| 1 | FXRJNT—1)— Arm shaft connecting pulley (lower)
33 [10574 *[ x| k|| 1 |F—y—1jo 4 Belt pulley spring flange
34 (10611 A kx| k| 1 [ FTRIRS——iE Safety clutch collar
35 |10612 ¥ | k| k| ok 2 [#al Screw 1/4X32 (=10.5
36 {10617 ¥ | k| k| x| 1 | TRJLNT—U—/R Stop plate
37 10618 k[ k| x| x| 1 |TRJLNT—1)—/NERS Ratchet connection link
38 (10620 [k kx| 1 [FRJST——EIE Split pin
39 |10616 * (k| x|x| 1 [T T—)—8S Stop plate
40 [10613 kK| k| %] 1 |FTRUNT——HLEY Lever hinge stud
41 110615 x| k| k[x] 1 | TR T—1)—HRIE4 Spring plate
42 |10619 [k fkfk| 1 [TRJNS—Y—=RTYL5 Spring
43 110614 k| k| k| ook 1 |[E>SEY Hinge pin
44 [10581 k[ x| x| x| 2 [Fal Screw 7/32X32 L=7
45 (11069 k| k| k| ok i | Jxz)bk Oil felt




EY B EYH
FEED BASE, FEED ROCK SHAFT




EYLEE. XY

FEED BASE, FEED ROCK SHAFT

NER
No.| S8 GBS >[9P [E#% E DESCRIPTION
Y el Y et

PARTS NO, $ % % gl'g QTY
1 {17061 ¥ kx| x| 1 [LsA—Fofal Feed reverse lever shaft
2 [13730 ok |k * 1 LHEYIREIHR Stitch length dial
3 7041 x| x| x| x| 4 Rl Screw 1/8X44 L=7
4 113417 k[ k[ kx| 1 EYSHEGNN(T Feed adjusting pipe
5 |13416 k| kx| x| 1 [FYSEFO—Lvk Knurling tool
6 |18027 k| kx| K] 1 LEUSEEL/N— Reverse feed lever
7 18028 X k| ok | ok 2 |l Screw M5X0.8 L=5
8 (8157 kx| x| 1 [L/N—XTYLH Spring
9 (8158 k[ k% |*| 1 [LsN—HR—)L Ball
10 |13727C * x| kx| 1 |FEYOYRER) Feed rod complete
11 113402 * Lok k[ 1 [3EYUHL Feed eccentric
12 113729 |k k| x| 1 |FEYOYKYLH Feed rod driving slide block
13 (13728 * | k| k| % 1 | ZEYyayR Feed rod
14 113411 (k[ x| x| 1 [EUDOYRERN Feced rod guide block
15 [13413 * %k [x| 1 |ZFEYOYRERL—IL Feed regulator
16 (19508 [ k[x[x| 2 |fal> Screw 1/4X40 L=55
17 [10722 * | k[ k| % 1 |D7x)Lk Oil felt
18 (10723 k| k[ k]| % 1 | Dx)LRBESZ Hold—down spring
19 111069 k[ ok| k| *| 1 | Tz Oil felt
20 (13412 k| k| k| ok 2 |Fx)Lk Oil felt
21 18044 kx| %[ 2 14l Screw 1/8X44 L=6
22 (27177 * k| k| ok 1 |42l Screw M5X0.8 (=16
23 (10806 k[ k[ *[*) 1 [/SyTL/IA—=XTYH Feed reverse lever spring
24 113419 K[ k| k| ok 1 ([LIN—RTYo 54 Spring hook
25 [15076 kx| k[x] 1 |BIE Split pin
26 [13395 * [k x| 1 |EYEFEDE Feed rock bell crank
27 (13078 ¥[*]kfx] 1 |42l Screw 7/32X32 L=13
28 (13396 [ kx| %] 1 |KERL Screw M8X1.25
29 113397 ¥k k[ x| 1 [REACFvk Nut M8X1.25
30 [10726 *| k| x| x| 1 | KERCHS Oil wick
31 |13721C * x| -1 -] 1 [FEYLTEERGER) Feed base guide complete
32 (13722 (k] ~] -] 1 |FEYLE Feed base
33 (13721 *|x[—-]1 -] 1 |ZFEYLEEER Feed base guide
34 113723 ¥ k|- - 1 |FEYTEITRAYK Feed base adjusting plate
35 [10650 ¥| x| -[-1 2 a2l Screw 3.4X36 L=6
36 (13708 *|--|-] 1 |3¥Ym Feed dog
37 110561 * [ x| -] - 1 |2l Screw 11/64X32 L=6.5
38 [13751 ¥k [k | x| 1 [FEUEIby/I—ULH Stopper ring
39 1100724 * ) k| k| ook 1 | Screw 11/64X40 L=6
40 [13136 * [ k| —| - 1 |ZxiLk Oil felt

13136 | -] *|* 2 |7k Oil felt
41 /13725 *| -] =|-| 1 [EYLETFHA Feed lifting cam
42 113031 k| k| k| % 1 |t Screw 13/64X32 {=4.7
43 (13085 * | ok k| ok 1 (U, Screw 13/64X32 L=43
44 113742 ¥ kx| x| 1 EYTERERILE Guide roller
45 (13741 (x| *x[*x| 1 [HEEL Guide roller pin
46 (13743 *[ k[ x]x| 1 [fal Screw 9/64X40 L=5
47 113739 ¥ x| ~]-] 1 |[AEE S Guide roller pin bracket
48 |13740 *[x|[—=[-| 2 |2l Screw 9/64X40 L=7
49 (13724 kK[ x 1 | EYTERARLY Hinge pin
50 |0148-H I EN Y 1 [Zx)Lk Oil felt
51 [13736-A [k ok k| 1 [EYEH Feed rock shaft
52 13365 *[*[x) x| 1 |42l Screw M4X0.7 L=9
53 13029 [ kx| 1 [ZEYUBHARIL Feed rock shaft bushing
54 (17098 * | k| k| * 1 |+l Screw M6X1 =8
55 [20254 ¥ k| x| x| 1 |FEYEhHS— Feed rock shaft collar
56 113033 k| ok | k| ok 1 |l Screw 13/64X32° L=5
57 (13080 ¥ k| —| - 1 [2x)Lk Qil felt
58 (13012 * k|~ = 1 [ ZYECE L Stud screw 7/32X32 L=5
59 |13076-01 k| k| —| = 1 |Fvbk Nut 7/32X32
60 [13739C ¥ x| - -] 1 | AEEFLH) Guide roller pin bracket complete

10




StEL G, 1
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

11




et e, 1EH
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

m
m| o
No. | BB &S >| P S| B e DESCRIPTION
Y et ITY s’
PARTS NO. % g? $ él'% QTY

1 110772C ok ok x| 1T | EaEREOYR (#) Lifting eccentric connection complete
2 10772 * | k| k| ok 1| bBEggayR Lifting eccentric connection

3 110773 ¥k kx| 1 |Z—KJLRFYY Needle bearing

4 119427 ¥k *k[*] 1 [FPXEFHA Lifting eccentric

5 119508 kx| *x| x| 2 [fall Screw 1/4X40 =55

6 (11879 *| k| kx| 1 (AR ETHLAS— Lifting eccentric collar

7 |10573 k| ok | k| ok 2 |t Screw 7/32X32 L=11

8 [19419 * [ k| k| x| 1 | EFHLEEEFSDAE Lifting eccentric connecting crank
9 [19420 k| k| k| %k 1 |4l Screw 1/4X28 L=16

10 [10775 * | k| k| % 1 | EEEOVRERRE Screw 7/32X32 =22

11 (10703 Kok k|k| 1 |Dyde— Washer

12 |10774 k[ x| x| x| 1 | EEHEOYRINAT Lifting eccentric connection collar
13 17114 * [k x| x| 1 [E@#EZEOYRF vk Nut 7/32X32

14 {19425 ok k| x| 1 [|FEEH Lifting rock shaft

15 [10514 [ x| x| 2 [fEEARL Lifting rock shaft bushing

16 [16709 * [ k| k| % 1 [#EEh ol Screw 1/4X28 1.=9.5

17 (19516 * k) k1 [FEEERCF Y Nut 1/4X28

18 |10728 IR R E R il wick

19 |10558C *[ x| k| x| 1 |[KOFtyk Lifting bell crank complete

20 |10557 w [k k| %[ 1 [KOFEEE(K) Lifting bell crank link

21 |10558 k[ x|k 1 [KOFE Lifting bell crank

22 (10556 k[ k] *[ k] 1 |KOFEL N Vibrating presser bar connecting link
24 134722 *[*x[x[x| 1 [RhIEHHE Vibrating presser bar slide block
25 |17610 * k| x| x| 1 |hiExiE Vibrating presser bar

26 |19411-S *| - x| —-| 1 [BFZ Vibrating presser foot

27 (17104 * | k| x| ok 1 (2l Screw 11/64X40 L=6

28 |10553-A *[ k) k(x| 1 [AIZRTSYL T Vibrating presser bar extension
29 |10554 *| x| x|x| 1 |BPZRTYLH Vibrating presser bar extension spring
30 (19517 I EIERE: 1 [fLfal Screw 5/16X28 L=16

32 |17611 *[k[*k[*x| 1 |$HELE Needle bar rock frame

33 (16703 k| k| k| k| 1 |EHEE Needle bar

34 (34712 *x kx| 1 [$HEELTEE Pin

35 |17098 * | k| ok |k 1 [l Screw M6X1 L=8

36 (10726 K[ k| k| ok 1A s Oil wick

37 (19426 k| x| x| 1 |fHEfaZE Needle bar connecting stud

38 |13365 k| k| k| ok 1 (42l Screw M4X0.7 L=9

39 (10726 Ll IR I B S T e Oil wick

40 |15031 Ll IR I N I T B iy Oil wick

41 134721 k| k%) 1 [Pehibsdik Slide block plate

42 (8100 *| x| k| x| 2 |4l Screw 9/64X40 L=6.5

43 134723 ¥ k| kx| 1 |(5—)L Needle bar rock frame position bracket
44 127174 * [k [x[%| 2 [f2l Screw M4X0.7 L=6.5

45 |11876C kx| 1 | ERYEE RC(EER) Slide block complete

46 (11877 K| k| k| ok 1 | EXYUEARE Slide block

47 |11876 X | k| k| ok 1 | EEYEERE Slide block stud

48 (10581 k| k| k| ok 1 |42l Screw 7/32X32 L=7

49 (10578 k| k| x| K| | [EEUSE Needle bar rock frame rock shaft
50 |13737 * k| k| x| 1 |EE Rock shaft crank

51 |19408 * [ k| x|k 1 |4l Screw 1/4X28 L=175

52 113731 [k x| x| 1 [EFEOYR Rock shaft crank connection

53 13363 * k| k| ok 1 [/MNgRAL Screw 1/4X28 L=12

54 116706 ¥ kx| k) 1 NERAQLF VR Nut 1/4X28

55 110728 * | k| k| % 1 | Oil wick

56 [NO122 k| = k|- 1 |& DPX17 #22 Needle DPX17 #22

56 INO118 - k] -] * 1 |t DPX17 #18 Needle DPX17 #18

57 [15089 k| ok k| * | 1 |BHELE Needle bar thread hook

58 |1B140553 k| k| k| ok 1 |#tiEHAl Screw 1/8X40 L=4.5

59 130078 k| ok fx] 2 |BIUDY p— Spring washer

60 137215 * | k[ k| ok 1 |Tvirv— Washer

61 (13249 —|*[-*] 1 [h#Z Vibrating presser foot

62 |17104 K| k| k| ok 1 [fal Screw 11/64X40 =6

12




F3
n

AT
THREAD TENSION

%

13



T

THREAD TENSION

o
(iR N &)
No. |8 R ES >| P> | B 2% DESCRIPTION
Y el Y et
PARTS NO. él"'é gg él"g gl-g QTY

1 (40431 * ||k [ x] 1 [FRFHR (5 Tension bracket
2 |B158768 * | k| % | x| 3 |FFHE Tension bracket pin
3 |40431-02 k[ k| k| x| 1 |%RFFE Tension stud
4 130011 | x| kx| 1 |FE—HFE Tension stud (first)
5 |10652 ¥ x| x| x| 1 [FE—R{FEF Y Tension stud (first) nut
6 120224 ¥ k| K| x| 2 |B—HFMD Tension disc (first)
7 120226-01 (k| x| x| 1 [iBEIXTYLYS Tension spring
8 |20225 *[ x| x| x| 1 [F—HAFO—-Lvk Tension thumb nut (first)
9 |B145446 k| kx| x| 4 |KRIFM Tension disc
10 |B159805 k[ kx| x| 2 |RI[FMPZ Tension disc presser
11 [BS07490 ||| x[*| 2 |i@&ExTyLs Tension spring
12 128206 k[ k[ k] x| 2 |O—LwkRpyss— Regulating thumb nut washer
13 (B149566 ¥[x)| x| x| 2 [@—LwybFuk Regulating thumb nut
14 (60391 kx| x| 1 |[RAFE Tension stud
15 /60148 x|k k] 2 [FAPBOERE Tension releasing pin
16 140434 *[*[*|*x] 1 [0DBHH Tension releasing plate
17 19422 ¥k kx| 2 [FapBRHWERL Hinge screw 9/64X40
18 [19512 )k | x| 1 |RBIRT)> Y8 Thread controller stud
19 (10689 *[k| x| k| 1 |RB[RTYLS Thread controller spring
20 {10694 ¥ k| k| x| 1 |ZTEEM Thread controller disc
21 |B118319 ¥k ok |k 1 ([ ZEMIEDHRL Screw 3/32X56 L=6.0
22 119534 K[ k] k| % 1 1a—LybFvk Tumb nut  7/32X32
23 (40431C * ok | * [+ 1 [SAFHEH) Tension bracket comp.
24 (10720 *[x[*[x| 1 [RDPDZHED Thread release plate rod
25 115007 * | k| k| k 1 |42l Screw 9/64X40 L=10
26 |4221 ok xl x| 1 HEER Oil wick retainer
27 |10690 *¥[x|*x| x| 1 |ZRFY 55 Thread controller spring stop
28 (8100 * | ok | k| ok 1 |12l Screw 9/64X40 L=6.5
29 [34042-TA | *x|*|*x|*| 1 |RFAFHRE Thread guide
30 (11142 kx| Kk 1 [Tyl de— Washer
31 |10545 K| k| k[ ok 1 |4l Screw 11/64x32 =140
32 (11006 * kx| 1 | EiRAHE Arm top cover thread guide
33 [13076-02 * | k| k| % 1 [Fvbk NUT 7/32X32
34 (15038 K k| ok ok 1 | BRI LIS Rubber plug
35 (10682 ¥k k| x| 1 [EHREE) Thread guide (upper)
36 |19510 X[ x| *x[*] 2 |42l Screw 9/64X40 L=6.5
37 |10759-A ¥k k| x| 1 |ERBE(TF) Thread guide (lower)
38 [10760 k| k| x| 1 |EARETTILR Oil felt

14




BREITRR
KNEE LIFTER MECANISM

15



BREFER
KNEELIFTER MECANISM

m
oo
No. BB G E= >|F| 1| E% E DESCRIPTION
| d] |
PARTS NO. él"é él% él'% EIS QTY
1 148002 k| k| k| k| 1 |[R—ZX Machine base
2 (48007 ol E S I N 1 |BRLiFss Knee lifter rock shaft
3 140975 k| k| k| ok 1 |BELifsh>— Knee lifter rock shaft collar
4 (17098 ¥ k| x| k| 1 |[BREF#HAHS—IE Screw M6X1 L=8
5 119336 k[ k| x| x| 2 [BELIFEEE Knee lifter rock shaft hub
6 (27180 K|k x| k| 2 |BREFFEDBFIEDARL Screw M8X1.25 L=20
7 |27181 ¥ kx| k| 2 (R EFHIEIESHRL Screw M8X1.25 t=16
8 |36425-A x| x| x| x| 1 [BEiFya K/L/R/Shaft lifting ARM
9 (37313 )| k| k[ 1 |BEEFTFaIE® Screw SM5/16X18 L=16
10 |1773 ¥ *| x| x| 2 |BREFT7a3EHRL Screw SM15/64X28 =30
11 (10520 *| x| x|k 2 BREFTaAMBCT Y Nut SM15/64X28
12 134800 *{x|x|*x| 1 [BREFRTYLS Spring
13 (28068 k| k| k| k| 1 [RTFYH A bwss—iE Screw M5X0.8 =20
14 {40971 K| k| k| * 1 |k Knee lifter rock arm
15 (31021 | k| k| k| 1 |BLFBERC Screw M6X1 L=16
16 (34802 * [k kx| 1 R E(FEIEOHEG Reetaining ring
17 (36428 ok x|k 1 [thDETVr— Washer T=0.3
18 |20375 k| kx| 1 [DuoBHTERRL Hinge Screw
19 |25675-01 k| ok k| ok| 1 |<EY (235mm) Chain (235mm)
20 [25675-02 k| x| %x]|*x| 1 |SHY With fook
21 (48009 k| kx| x| 1 [BELIFE (A) Knee lifter rock shaft(A)
22 124098C kx| x| 1 |BREIFHEE GR) Knee lifter rock lever COMP.
23 148009C * k| *|*]| 1 [BEYTEY GEHH) Knee lifter knee plate COMP.

16




~NJLEA—F
BELT GUARD

17




NIVEH—F

BELT GUARD
m
[asl N @]
No. |[ERRES > |93 EX 24 DESCRIPTION
PR [ I BN O B
PARTS NO. él'é’ % 31'8 él'g QTY
1 148020 k| k| k| 1 X)L A—F(3540) Belt guard complete
2 [48020-01 f x| k] x]| 1 |[NJLRHF—FKA Belt guard A
3 |48020-02 | x| *|*|[*x]| 1 |[RJLH—KB Belt guard B
4 128138 * kx| k| 4 [NJURF—RFARIKIE Screw M6X1 L=10
5 [10599 w [k k] 4 INJLMT—RKRIKIET Y v—  |Washer
6 37288 | x| x| ®| 1 |IRNJLRH—FIE Screw M4X0.7 L=5
7 |13760-02 [ *|[*|*| x| 1 |N)LEGF—FE) Belt guard (Rear)
8 15081 ¥ x| k| x| 2 [NJLEH—R@EKRL Wood screw
9 (11142 ¥k [k x| 2 [N H—RER)T v v— Washer
10 (11830 *ok k[ x| 1 |WeIHl Thumb screw
11 [13760-03 | x| *|*|*| 1 [NJLFH—Fi#Bhix Belt guard rear cover
12 (30046 ® | k| x|k 2 |FEBNRL Screw M4X0.7 L=4
13 |30046 * (k| x|k 2 EEMRIE CNET—TILA) Screw M4X0.7 L=4 (for Small table)
14 |17529 ¥ [ x| k] k| 1 [BRHEBEZZEFTES) Synchronizer support rod for machine with
belt guard (ACCESSORIES)
15 (37102 ¥k k| k| 2 BHEHBFTZEFYE (TER) Nut M6X1 (ACCESSORIES)

18




) F—igiNNz 24 (-8BL-CB, -8BLV-CB)
SMALL CYLINDER-EDGE TYPE (-8BL~CB, -8BLV-CB)

LCWN-8BL-CB
4%, LCWN-8BLV-CB

.’r
-

19




N)F —imiNzA AT (-8BL-CB, -8BLV~-CB)
SMALL CYLINDER-EDGE TYPE (-8BL-CB, -8BLV-CB)

m
ml|oO
No. | Hp S ~ ‘ PlL|E% 24 DESCRIPTION
) Rl A et
PARTS NO. $ % él'% él"é QTY

1 113832 = =*[*| 1 [[REVH—RA—TH— Bobbin case opener

2 113831 = =] *| * 1 |hvts Hook saddle

3 [13823 - -1*] - 1 [$HR Throat plate

3 [13852-A [ =1-*| 1 [#tiR Throat plate

4 113469 -1 -*x|*]| 2 (42l Screw 9/64X40 L=6

5 113833 - =1*]-1 1 [£EYUts Feed dog

5 [13853-A =% 1 |:ZYtgE Feed dog

6 13834 -1 =1=*]*] 1 [fal Screw 11/64X40 L=7

7 (13835C =l =1*|*]| 1 |ZEULEGEE) Feed base complete

8 [13835 == *] * 1 [xEYLEE Feed base

9 (13836 = *]*] 1 [ZEYETEENR Feed base guide

10 113837 | =[*]*] 1 [ZEYETETY Feed base adjusting plate

11 113469 - =1*]|*| 2 |42l Screw 9/64X40 =6

12 113838 ~[-|*|*| 1 |AEELZE Guide roller pin bracket

13 [13469 - - %] * 2 (2l Screw 9/64X40 L=6

14 113828 |- *|*| 1 |Fédh Hook driving shaft

15 [13830 |- *[-] U |EYETFTHA Feed lifting cam

15 (13854 = --*| 1 |[EYLETHL Feed lifting cam

16 113829 | ={*|*| 1 |F&E~7Y4 Hook driving shaft bearing

17 |13839 - *|*] 1 |FEUEZE Feed rock shaft supporting base
18 (13469 || *]|* 2 |+t Screw 9/64X40 L=6

19 (13824 == *x]*] 1 [FZLAf Bed cylinder cap

20 (13826 - - *]| % 3 [fal Screw 11/64X32 L=8

21 113825 =l =*|*x| 1 |Z3F-ZL Bed cylinder cap support block
22 (13469 = e 2 |42l Screw 9/64X40 L=6

23 (13827 == *|*| 1 |2ULHE—Hh/— Cylinder cover

24 [13838C —[=|*|*x| 1 |[AEECZLEE) Guide roller pin bracket complete

20




INA I —HERE (-8BLV, —-8BLV-CB)
BINDER MECHANISM (-8BLV, -8BLV—-CB)

21



INA S —HEFE (-8BLV, 8BLV-CB)
BINDER MECHANISM (-8BLV, ~8BLV-CB)

48]
m|oO
No. |2 G &= A PR EE e DESCRIPTION
PR I D I B Ny |
PARTS NO. $ é"'é % é? QTY

1 134105C x| = *| 1 |RFEGED Thread take—up lever complete
2 134105 x| =|*x] 1 |XF Thread take—up lever
3 |15026 x| =]*| 1 |XKEHE Thread take-up lever driving stud
4 115013 [ =-]x| 1 |KFL Thread take—up lever hinge stud
5 110528 —[*| - x| 1 |[#HEISY Needle bar connecting link
6 (10523 x| = *| 1 [gHEISHE Needle bar connecting link stud
7 [13249 | *xf[=]*%| 1 |hFEZ Vibrating presser foot
8 [13773 x| -[*] 1 |48z Lifting presser foot
9 |13775 =I*{=[-] 1 |#t#R Throat plate
10 |13776 | x[=-]=-] t ZEYLE Feed dog
11 113786 = *{-1-( 1 [ZFYLETHL Feed lifting cam
12 113783C =1k = *[ 1 [EFHRGFLAD Binder plate with screws
13 (11716 | *x]-{*]| 1 |[EHHREHRC Hinge screw 5/16X24 L=10
14 111823 | *x[ =% 1 |EFHRRTIJY Binder plate spring
15 (11717 | *| -] *| 1 BRIV — Washer
16 [13256 x| -|*| 1 |T—TEHRH Tape guide
17 |10561 - *[-|*]| 1 |8l Screw 11/64X32 L=6.5
18 (16287 — x| =% 1 |Tvivr— Washer
19 {13234 x| =*] 2 [NRA8—Fh(Fvr Knurled nut 3/16X32
20 |16287 —[*| =% 2 |9y r— Washer
21 /13785 x| %] 1 |EBHRZZIR Support plate
22 (13780 x| =] x| 1 |I=EhEy Rocking shaft
23 (13779 x| =*] 1 |iEEhEHARIL Rocking shaft bushing
24 (13778 - x| - *]| 1 |[EEEHS— Collar
25 16603 —|*[-]*| 1 [#aL Screw 9/64X40 L=19
26 (13782 - - *] 1 [EEBAEEURL Hinge stud screw 11/64X40
27 13781 —l*) - x| 1 |BEEAEE Slide block
28 (13788 = *] - x| 1 |BEHEEXY/S— Slide block stopper
29 [12392 - *[-[*| 1 [EBBEC REFVE Knurled nut 11/64X40
30 (11142 (x| =*x| 1 [Tyulrv— Washer
31 131208 —[*[=*| 1 [RTFYLY T w— Spring washer
32 |13206 = *k| = *| 1 [/INAHF—FEYFEDBE Rocking shaft driving crank
33 |10545 ~[*]-[*] 1 |42l Screw 11/64X32 L=14
34 2067 | *[-]*]| 1 &L Screw 11/64X40 L=6
35113208 = *[=]*| 2 |[R—LTaqrEY Ball joint pin
36 13207 x| =|*] 1 |B—=paqok Ball joint
37 |10725 | *|-|*| 2 |7zik Oil felt
38 |13209 (x| -|*| 1 [HaC Screw 11/64X32 L=6
39 [16287 x| *] 1 [Tyie— Washer
40 (13784 ] - x| 1 | RyREIER Bed side cover
41 (8111 -{*[-]*] 2 |4l Screw 1/8X44 L=1.38

22




18 & (-8BLV, -8BLV-CB)
ACCESSORIES (-8BLV, -8BLV-CB)

23




{1 1E & (-8BLV, 8BLV-CB)
ACCESSORIES (-8BLV, 8BLV-CB)

m
Q|lo

No. |5 &% &5 SRAEREE:S K DESCRIPTION

P I Y B I Y |

PARTS NO. g gg é{.'? % QTY

1 |13260 k|- x| 1 |57—7%k Tape stand plate
2 (13261 | *| - *| 1 |[F—T2HELST— Collar
3 (11830 -l *x[-1%] 1 |#al Screw 9/64X40 L=5.8
4 13263 = *|-]|*| 1 |F—T=ZixiE Tape stand rod
5 (13264 | -|*[ 1 [Fur Nut M8X1.25

24




RIELE
ACCESSORIES

[l

HIE =

e o 23
Peoe @ 22

117

24 25 26 27 28

25




{4 & &

ACCESSORIES
m
m|o
No. [Ef A EE >| P> 8% R4 DESCRIPTION
Y el Y B
PARTS NO. $ $ olmo é? QTY
1 119473 k| k| kx| 1 |[FFESA/8— Screw driver (cross type)
2 (8121 * k| k| x| 1 [KSA8—=0UN) Screw driver (small)
3 18120 ¥ x| x| x| 1 |KSA/3—(ch) Screw driver (middle)
4 (8118 kKl x| | 1 [KSA3—(K) Screw driver (large)
5 |25649C * x| k|| 1 [KSAN—4s48 Screw driver complete
6 |8124 k[ x| kx| 1 [EZ—)LAN—(K) Machine cover (large)
7 |8132-A * k| K| x| 1 |SRE%E Accessories pack
8 (8125 x| | 1 [HEL Oiler
9 111193 * | k[ k| *x 1 |if Qil
10 |NO122 ¥ = k| - 3 |#t DPX17 #22 Needle DPX17 #22
10 [NO118 = x| = % 3 |&t DPXi17 #18 Needle DPX17 #18
11 |15041 ¥|*| x| x| 6 |REY Bobbin
12 [15101 ¥ kx| k| 1 | REEEYS Bobbin winder complete
13 (17037 k[ k| kx| 1 [RZ Oil pan
14 48002 k| k| k] %] 1 |R—X Machine base
15 (13436 B N I R B 53 Bed hinge
16 (13440 k[ k| k| x| 8 [T IFDHRL Screw M6X1.0 L=12
17 |13006 * | ook | k| ok 1 |52 Bed clamp
18 (19403 K[ k| k| ok 1 |@Boht Screw 1/4X28 L=54
19 [13388-A * k]| %] 1 (8RR Screw M6X1.0 L=20
20 |13008 k[ kx| x| 1 [Dylrp— Washer
21 (13096 K|k [ k| ok 4 (M/halC Screw 5/16X18 L=75
22 |13096—-N * [ k| k| % 4 |Fvb Nut 5/16X18
23 |13096-W K[k ([ kR 4 [Dwyrpe— Washer
24 110747 ¥k x| x | 1 [REALVF 1/16 Hexagonal wrench 1/16
25 [19457 *[ kx| *[ 1 [RALUF 25mm Hexagonal wrench 2.5mm
26 [19458 [k *] 1 |7REHLZF 3mm Hexagonal wrench 3mm
27 (19459 ¥[* x| x| 1 [RALVF 4mm Hexagonal wrench 4mm
28 1871 ¥k x| x| 1 [RELZF 6mm Hexagonal wrench 6mm
29 (19462 k[ k| k] k| 1 | AHRLF 10X11 Double head wrench 10X11
30 (4202 k| x| * x| 1 |ZR/s8F 9X8 Spanner 9X8
31 125675-01 * [ k| k| *k 1 |<&Y (235mm) Chain 235mm
32 125675-02 * |k | k| ok 2 |SHY Chain with hook
33 |48008C ok kx| 1 BRETEYNSEEE) Knee lifter ASSY
34 (17529 k| ok * x| 1 |[BREBRXIIE Synchronizer support rod
35 (37102 ¥kl fx| 2 [EEHIBRFTIESVS Nut M6X1
36 |35254 ¥kl kx| 1 (AT Ty Thread unwinder complete

26




LCWN-8BL-TA - -8BL-CB-TA BEFHZ} &
LCWN-8BL-TA - -8BL~CB-TA EXCLUSIVE USE PART

—

<
|_
|
No. |[HREE |Z|S[EHK e DESCRIPTION
4L
PARTS NO. ||| QTY
il I
1 [10795-A *| k| 1 [RHEA (KA VIBRATING PRESSER FOOT (FOR THICK THREAD)
2 (10662 x| x| 1 [l SCREW 5/32x40 L.=6.5
3 |13708-A * |- 1 |E;YsE (KRF) FEED DOG (FOR THICK THREAD)
3 |13833-A -+ 1 |EYE (K&RH) FEED DOG (FOR THICK THREAD)
4 [NO125 x| x| 1 |$F DPX17 #25 NEEDLE DPx17 #25
5 |13703-A | x| 1 |A<EE) (KLRE) HOOK COMPLETE (FOR THICK THREAD)
6 18003 *| x| 1 | XK THREAD TAKE-UP LEVER
7 |13709-A = 1 |#RCRAD NEEDLE PLATE (FOR THICK THREAD)
1E &
ACCESSORIES
4 [NO125 x| %[ 3 [&F DPX17 #25 NEEDLE DPx17 #25

27




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

TAO—3P % Ett
T273-0018 FERMIETH R HET2-13-6
TEL: 047-420-3561, IPEEE :050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.cojp
(ENEZE)
Parts No. PB67300 (1017)



